Loading.... Please Wait

Parts - Taylor: 1400L


Sales / Repairs:
1-800-988-2381

Tech. Support:
1-503-452-1410

Fax:
1-503-244-7301




Site Search

 


Memo Pad

 


Calendar

 


Calculators

 


DIS Weather

 


Recommended:


Website Login:

Password:

1400L Parts

For pricing, available stock and ordering... click on Pricing

| Service Kits | Replacement Boards | Replacement Parts | Replacement Hardware

Photo Part No. Description

155S128-2

Gear Replacement Kit

155S95

Motor Replacement Kit

* Kits include all necessary hardware and installation instructions

     

     General Replacement Boards

Photo Part No. Description

125S1192-1

Main Circuit Board - mA, Voltage input
Model A - No provisions for min & max stops

125S1192-3

Main Circuit Board - mA input
Model A - No provisions for min & max stops

125S1192-30

Main Circuit Board - mA input
Late Release - Provisions for min & max stops

125S1193-2

Main Circuit Board - Resistance input
Model A - No provisions for min & max stops

125S1193-20

Main Circuit Board - Resistance input
Late Release - Provisions for min & max stops

 

     General Replacement Parts

Photo Part No. Description

1P495

Circuit Board Mounting Base (1400L_ _02 thru 08,48,49; _ _02 thru 08_3; _ _02 thru 08_4)

11P1341

Span Adjust Take-off Arm

11P1597

Sector Torsion Spring

117S391-2

Transformer

119S454-1

Feedback Potentiometer

(Spectrol: MOD 138-38 01, RES 10kOhm)

14P2377

Servo Frame

14P2380

Zero Adjust Bracket

14P2389

Power Terminal Block Mounting Bracket

28P187

Sector Cover

29P820-1

Terminal Block Insulator - 1400L_1,2,3,5

3P1061

Cover

32P316

Pivot Nut Plate

6P3349

Base Plate (1400L)

6P3350

Base Plate (1401L, 1404L)

6P4028

Gear Retaining Plate

6S1097

Pivot S.A.(1400L)

6S1098

Pivot S.A. (1401L thru 1405L)

62P616

Output Sector

64S209

Output Drive Tape

9S251

Span Adjust Screw S.A.

 

     Hardware

Part No. Description

22P1106

Cover Mounting Screw Retaining Ring

501M73

Servo, Transformer & Ground Mounting Screw, #6-32 x 5/16" Flat Head

503M15

Circuit Board Base Mounting Screw, #6-32 x 3/8" Round Head

509M17

Process Link and Pivot Mounting Screw, #2-56 x 1/8" Binding Head

542M169

Transformer Mounting Nut, 1/4" - 1400L_1,2,3,5,6

542M174

Servo and Circuit Board Base Mounting Speed Nut, 5/16"

543M53

Ground Mounting Nut, 5/16"

543M75

Output Drive Tape Mounting Nut, 1/8"

546M22

Zero Adjust Bracket Mounting Washer, #2

546M4

Circuit Board Cover Mounting Washer, #4

546M7

Circuit Board Base & Ground Mounting Washer, #6S

548M72

Ground Mounting Lockwasher, #6 Internal Tooth

562M13

Zero Adjust Bracket Mounting Screw, #2-56 x 3/8" Pan Head

562M16

Circuit Board Mounting Screw, #4-40 x 3/8" Pan Head

562M23

Span Adjust Mounting Screw, #2-56 x 3/8" Pan Head

562M3

Terminal Block Bracket Mounting Screw, #4-40 x 1/4" Pan Head

562M30

Terminal Block Mounting Screw, #4-40 x 5/8" Pan Head

562M31

Circuit Board Cover Mounting Screw, #4-40 x 7/8" Pan Head

7P816

Output Sector Mounting Pin

ABB, ABB Kent-Taylor, Kent, Taylor and Bailey-Fisher and Porter, are registered trademarks of ABB, Inc.

 

Visitor Counter:
1282713


E-mail Us

Material Copyright

Discount Instrumentation Services


Guestbook

Page Updated:
5/14/2012 1:56:28 PM

Web Page Location: